
World Journal of Environmental Biosciences   

Available Online at: www.environmentaljournals.org 

Volume 8, Issue 4: 1-11 
ISSN 2277- 8047 

46 

Performance Evaluation of Suez Bay Industrial Wastewater Treatment Plant 

Case Study: Ataqa Region, Egypt 

Lubna A. Ibrahim1,2,3*, ElSayed ElBastamy ElSayed2 

1Drainage Research Institute, National Water Research Center, Egypt. 
2 Central Laboratory for Environmental Quality Monitoring, National Water Research Center, Egypt. 

3 Water Management Research Institute, National Water Research Center, Egypt. 

ABSTRACT 

The main objective of this research work was to evaluate the performance evaluation (removal efficiency) of the Suez Bay industrial 
wastewater treatment plant (SBIWTP) at the Ataqa region with respect to the removal of chemical and microbial pollutants to meet the 
prerequisite of Egyptian suggestions Law number 4 of 1994. Effluent water and sewage sludge from SBIWTP are suggested for agricultural 
usage. Therefore, the effluent waters have been evaluated for irrigation purposes relying on FAO regulations as well as the risk of heavy and 
trace elements was estimated in sewage sludge on the environment. Eighteen samples were gathered from influent and effluent waters 
during the 9 months of 2018. Samples were analyzed in terms of chemical, physical, and microbial parameters. Sewage sludge from SBIWTP 
was analyzed in accordance with the extraction method proposed by the Community Bureau of Reference (BCR). The most significant 
findings in this study, the influent wastewater discharged to the plant was highly contaminated with color, TSS, turbidity, NH3, COD, BOD, oil 
& grease, phenol, nitrate and phosphate levels. The efficiency of removal was estimated during 9 months to be 75%, 87%, 67%, 93%, 89%, 
92%, 14%, 66%, 76%, and 74%, respectively. Relying on Egyptian Law, SBIWTP confirmed good performance for all contaminated 
parameters except for color. Concerning to FAO guidelines, it noticed that the effluent water can be used with slight to moderate restriction 
for eating non-cooked medium tolerant plants in coarse soils with good permeability. The trace and heavy elements in sewage sludge 
demonstrated safe to low risk on the environment. Further examinations ought to be carried out especially to study the reuse of Suez Bay 
industrial wastewater treatment plant (SBIWTP) effluent and sludge. 

Keywords: Conventional Activated Sludge (CAS) Process; Secondary treatment; Performance evaluation; Ataqa; Suez Bay 

Corresponding author: Lubna A. Ibrahim 
e-mail   lubna736@hotmail.com 
Received: 01 October 2019  
Accepted: 01 December 2019 

1. INTRODUCTION

There is no more genuine indication of human advancement 

and culture than great sanitation. A good drain mirrors the 

civilization as plenty as a beautiful statue (Sastry et al., 1995). 

The stimulus for industrial wastewater treatment is to remove 

or reduce contaminants within the water that force threats 

human and environment if released into water bodies without 

legitimate or valid treatment. Safeguarding natural resources 

(like rivers, lakes, seas, etc.) is an imperative part of industrial 

wastewater treatment solutions. The industrial wastewater 

treatment plant in Ataqa (Northwest Gulf of Suez) has a vital 

mission for the removal of pollutants that are discharged as 

effluent in the Suez Bay. In the present study, the authors 

examined the performance of the Suez Bay industrial 

wastewater treatment plant (SBIWTP) through estimation of 

the efficiency of removal for each parameter and by comparing 

water quality parameters of influent (inlet) with effluent 

(outlet). 

Suez Bay industrial wastewater treatment plant (SBIWTP) in 

the Ataqa region comprises two processes, which are primary 

and secondary wastewater treatment. The two processes 

include neutralization, coagulation & flocculation, 

sedimentation, Conventional Activated Sludge (CAS), and 

disinfection (chlorination). Most wastewater treatment plants 

have a basic treatment, which achieves the physical removal of 

floatable and settleable solids and the secondary treatment 

that guarantees the biological removal of dissolved solids 

(Brucculeri et al., 2005; Dima et al., 2006; Huertas et al., 2008; 

Vaiopoulou et al., 2007; Matamoros et al., 2009). Oxygen 

transfer plays a vital role within the aerobic treatment of 

wastewater; the energy necessary for ideal oxygen transfer in 

the activated sludge approach is about 70% of absolutely the 

working expense of the wastewater treatment plant. 

Consequently, mixing could be a basic factor to be considered 

when planning and running an aerobic reactor (Hsiun and Wu, 

1995). The activated sludge process is that the most 

comprehensively utilized biological approach for residential 

and industrial wastewater treatment. The activated sludge 

process changes dissolved organic pollutants into biomass, 

carbon dioxide, and water. Activated sludge applications are 

found among the literature for the treatment of chemical 

industrial wastewater by Nemerow and Dasgupta (1991), 

Jobbágy et al. (2000), Meng et al. (2004), Jiamping et al. (2005), 

and Xianling et al. (2005).  

A byproduct of the biological wastewater treatment process of 

SBIWTP is the insoluble solid residue remaining after 

treatment named sewage sludge. The safe disposal of sewage 

sludge at some stage in the technique of residential and 

industrial wastewater treatment has turned out to be one of 

the significant concerns of increased production. At SBIWTP, 



Ibrahim LA, ElSayed EE,                                                                                      World J Environ Biosci, 2019, 8, 4:1-11 

   2 

the volume of sludge from both primary and final 

sedimentation tanks is reduced in the sludge thickener. The 

thickened sludge is dewatered at the drying beds and 

produced sludge cakes are transported and dumped to a 

designated site. The present investigation recommends the 

utilization of sewage sludge for land application to enhance the 

physicochemical and organic properties of soils, which thusly 

helps in better growth of plants (Aggelides and Londra, 2000). 

The land application was thought of as a more efficient 

technique for sewage sludge disposal than landfill and 

incineration (Zhang et al., 2017). However, the presence of 

trace and heavy elements in sewage sludge confined the 

utilization of sewage sludge for land application. The risk of 

trace and heavy elements on the environment was reliant on 

their concentrations, chemical speciation (forms), and soil 

characteristics. The authors in that investigation assessed the 

risk of trace and heavy elements in sewage sludge on the 

environment. 

2. OBJECTIVES OF THE STUDY 
 

The significance of this investigation is that no previous study 

on this plant was published until 2019. The performance 

evaluation of SBIWTP was needed to assess the efficiency of 

the plant in lowering the pollutants level to meet with the 

Egyptian environmental standards law No. 4 of 1994 in 

regards to criteria and determinations for specific substances 

while released into the marine environment. The purpose of 

this investigation was to assess the performance of Ataqa 

(Northwest Gulf of Suez) industrial wastewater treatment 

plant as one of the big treatment plants in Northwest Gulf of 

Suez, which discharges into Gulf of Suez and to display the first 

outcomes concerning the removal efficiencies identified with 

temperature, pH, color, total dissolved solids (TDS), suspended 

solids (SS), turbidity, ammonia, chemical oxygen demand 

(COD), biochemical oxygen demand (BOD5), oil & grease, 

phenol, nitrate, phosphate, aluminum, barium, iron, 

manganese, nickel, zinc, and fecal coliform from January to 

September 2018. Performance estimation has been 

accomplished out by comparing the significance variables at 

the inlet and outlet of the investigated plant, the removal 

efficiency was calculated for each parameter and determined 

the regression equation between influent and efficacy for 

correlated variables. Effluent water was evaluated for 

irrigation purposes relying on FAO (Ayers & Westcot, 1985) 

regulations. The environmental risk of trace and heavy 

elements in sewage sludge gathered from SBIWTP was 

determined. 

3. MATERIALS AND METHODS 
 

Site of study 

Suez Bay industrial wastewater treatment plant (SBIWTP) in 

the Ataqa region is situated in the Northwest Gulf of Suez. 

Northwest Gulf of Suez area is inside the northeast corner of 

the Arab Republic of Egypt and within the administrative 

boundary of Suez. The commercial enterprise is the primary 

action in the examination zone, with 137 processing plants 

utilizing 34,194 laborers. The vast majority of its processing 

plants are commanded by the private segment, speculation, 

and multinational organizations. Ataqa is the most critical 

region of the north-west Gulf of Suez in the quality and 

significance of industry, while Al-Janayn locale is the least as 

far as the relative significance of the business. Various 

industrial sectors and structures in the Ataqa region include 

the accompanying enterprises; building materials industry & 

Chinese porcelain, chemical industry, food industries, textile 

industry and garment, oil refining industry, engineering 

industry, paper products industry, printing & publishing, wood 

industry & its products, manufacturing industries (jewelers), 

and extractive industries. 

Description of the SBIWTP treatment plant: Table 1 

demonstrates the quantity of industrial wastewater and 

domestic sewage obtained from SBIWTP. The maximum 

capacity of the treatment plant is 55800 m3/day. This plant is 

split into four parallel trains, each train has a capacity of 13950 

m3/d and may be operated independently of each other. 

SBIWTP comprises two steps for treatment, which are: 

primary wastewater treatment typically including 

neutralization, coagulation & flocculation, and sedimentation 

of wastewater to remove 1/2 of solids suspended in the 

wastewater; the conventional activated sludge (CAS) system is 

proposed as the secondary treatment process. Figure 1 shows 

the SBIWTP treatment plant obtained from SBIWTP.  

 

Table 1: Capacity of Suez Bay industrial wastewater treatment 

plant (SBIWTP). 

Item 
Industrial 

wastewater 
Domestic sewage 

Average daily 46500 (m3/d) 5400 (m3/d) 

Maximum daily 55800 (m3/d) 7020 (m3/d) 

Peak hourly 3875 (m3/hr) 450 (m3/hr) 

 

Sludge treatment facility: Drying bed method was utilized for 

treatment in SBIWTP. The volume of sludge from both primary 

and final sedimentation tanks is reduced in the sludge 

thickener. The thickened sludges are deterred at the drying 

beds and the sludge cakes produced are transported and 

dumped to a designed site. 

 

Wastewater sampling 

Industrial wastewater and treated water samples were 

assembled from the inlet and outlet of the plant wherein, a 

total of 18 samples was assembled during the period from 

January to September 2018. The samples were collected in 

polyethylene containers for physicochemical analysis and in 

brown glass for oil & grease analysis. For heavy and trace 

elements, the samples filtered through a 0.45 µ membrane 

filter were acidified with nitric acid to pH <2. Sanitization was 

made by sodium thiosulfate (0.1 ml of 3% Na2S2O3 solution in a 

120-ml bottle). They were transported in a water cooler at 4°C 

to CLEQM within the allowable time. 

 



Ibrahim LA, ElSayed EE,                                                                                      World J Environ Biosci, 2019, 8, 4:1-11 

   3 

 
Figure 1: Schematic Diagram of Suez Bay industrial wastewater treatment plant (SBIWTP), Egypt. 

 

Sludge sampling and pretreatment 

The material used for the tests was sewage sludge, which was 

collected into polyethylene containers in 2018, during the 

period from January to September 2018, from the SBIWTP 

wastewater treatment plant. The collected sludge samples 

were dried at room temperature and thereafter stored at 4℃ in 

a refrigerator. The dried sludge samples were gone through a 

2-mm sieve for eliminating impurities (stones, plastics, grass, 

and root). Then, the samples were powdered to fine sizes 

utilizing mortar and pestle and altogether blended to 

accomplish homogeneity. The sludge samples were stored in 

plastic containers at room temperature until they were further 

examined. 

 

Laboratory analyses of water samples 

Water quality was evaluated by standard techniques for testing 

freshwater and wastewater (APHA, 2005). pH was measured at 

25 oC utilizing Info Lab meter. Carbonate (CO32-) and 

bicarbonates (HCO3
-) ions were titrimetrically assessed against 

0.2N H2SO4, using phenolphthalein and methyl orange 

indicators, respectively. True color was assessed for water 

samples filtered through the 0.45-µm membrane filter by the 

visual assessment of samples using well-known colored 

solutions of platinum-cobalt concentrations. Ammonia was 

detected by the Kjeldahl method utilizing Gerhardt Vapodest 

20S programmable distillation system. Turbidimeter Thermo 

Orion AQ 4500 was utilized to measure the turbidity of water 

samples using calibration solutions of 0.1, 15, and 100 NTU. 

Total dissolved solids (TDS) were determined by weighing the 

solid residue acquired by evaporating a measured volume of 

filtered water sample to dryness at 103-105 oC. Suspended 

solids (SS) were determined by filtering a known volume of 

water through a 0.45-µm filter paper and noticing an increase 

in the weight of filter paper after dryness at 103-105oC. Major 

anions; chloride (Cl-), sulfate (SO4
2-

) and nitrate (NO3
-) were 

predestined utilizing Ion Chromatography (IC). Major cations; 

(calcium (Ca2+), potassium (K+), magnesium (Mg2+), and 

sodium (Na
+
)) and heavy & trace metals (Al, Ba, Mn, Fe, Ni, and 

Zn) were predestined in water by utilizing Inductively Coupled 

Plasma-Optical Emission Spectrometry (ICP-OES) Dual View. 

Biological Oxygen Demand (BOD) was measured using BOD 

fast respirometry system model TS606/2 at 20°C incubation in 

a thermostatic incubator chamber model WTW for 5 days. The 

Chemical Oxygen Demand (COD) was calorimetrically 

estimated using a strong chemical oxidant (potassium 

dichromate) in acid medium. The blended solution was heated 

to oxidize organic carbon into carbon dioxide and water. It 

measures the amount of dichromate consumed in the 

breakdown of organic matter using COD Reactor (block heater 

operates at 150±2°C) and Spectrophotometer Huch-DR-201. 

Oil & grease (O & G) was estimated utilizing Soxhlet extraction 

(APHA, 2005). This technique is based on the acidification of 

the sample to pH<2 with hydrochloric acid, at that point 

separates the oils from the liquid by filtration and serially 

extracted with dichloromethane in a separation funnel. The 

solvent is evaporated from the extract. Phenol was evaluated 

by the chloroform extraction calorimetric technique at 460 nm 

(APHA, 2005) utilizing chloroform for extraction. This 

methodology relies on the formation of a colored antipyrine 

dye from the reaction of phenols with 4-aminoantipyrine at pH 

7.9±0.1 and potassium ferricyanide. 

 

Efficiency of treatment 

The removal efficiency was calculated from the initial (Ci) and 

final (Cf) concentrations of the studied parameters according 

to the accompanying equation (Ewida and Ibrahim, 2014; 

Ibrahim et al., 2017; Ibrahim et al., 2019). 

( )
100][(%)Re 

−
=

Ci

CfCi
efficiencymoval  

 

Laboratory analyses for sewage sludge samples 

Organic matter was assessed by Walkley and Black technique 

(1934). Nitrogen was assessed by the Alkaline-Permanganate 



Ibrahim LA, ElSayed EE,                                                                                      World J Environ Biosci, 2019, 8, 4:1-11 